
2 7 0 0  Y G N A C I O  V A L L E Y  R O A D  •  S U I T E  3 0 0  •  W A L N U T  C R E E K ,  C A L I F O R N I A  9 4 5 9 8   •   ( 9 2 5 )  9 3 2 - 1 7 1 0  •  F A X  ( 9 2 5 )  9 3 0 - 0 2 0 8 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

:

CITY OF VENTURA 
 

RECYCLED WATER MARKET STUDY 
 

PHASE 1 REPORT 
 

FINAL 
March 2010 

  

 

3/5/10 



 

March 2010 i 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

CITY OF VENTURA 
 
[...]
 Estuary Subwatershed Study (to be completed by March 2011) – to evaluate the 
physical and biological function of the Estuary affected by the discharge to determine 
whether the discharge to the Estuary provides an ecological enhancement now or 
under different conditions such as a decreased discharge to the Estuary.  

 Treatment Wetlands Study (to be completed by March 2010) – to evaluate the 
feasibility of implementing a constructed treatment wetland to further improve the 
water quality of the VWRF tertiary discharge by reducing nutrient and other 
constituent concentrations to further promote receiving water quality improvements.   

 Recycled Water Market Study (to be completed by March 2010) – to evaluate and 
quantify the feasibility of expanding the City’s existing reclaimed water system 
through evaluation of potential users within a five-mile radius of the VWRF (study 
area).  

The NPDES permit and the approved workplans identified a Phase 2 of the Recycled Water 
Study (to begin March 2011) to include an overall plan for incorporating the conclusions of 
the Estuary Study, Phase 1 Recycled Water Study, and the Treatment Wetlands Study. It is 
anticipated that the Phase 2 study would identify preferred combinations of alternatives to 
meet discharge diversion goals from the Estuary Study.  

The Estuary Subwatershed Study and the Treatment Wetlands Feasibility study are 
documented separately. This report focuses on the Recycled Water Market Study. 



 

March 2010 2 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

1.1 Purpose and Scope of Study 

The purpose of the Recycled Water Market Study is to quantify and evaluate expansion of 
the City’s existing recycled water system within a 5 mile radius from the VWRF. The study 
includes identification of potential uses in the study area, review of regulations, evaluation 
of water quality for specific recycled water uses, evaluation of any necessary water quality 
improvements, development of preliminary alternatives, and planning level estimation of 
associated costs.  

This study evaluates the potential recycled water market for urban irrigation, agricultural 
irrigation and groundwater recharge. There are many scenarios where these uses could be 
combined into integrated recycled water system alternatives. This analysis will be 
conducted after the Estuary Subwatershed Study is completed and will be the topic of 
subsequent reports.  

The scope of this study does not include a regional water management analysis. This type 
of analysis would include evaluation of regional water supplies (potable supplies and gray 
water), water demands, wastewater flows, stormwater, water conservation, etc. The City is 
in the process of updating their Water Master Plan, Urban Water Management Plan, and 
Wastewater Master Plan, which include analysis of some of these issues. 

1.2 Previous Recycled Water Reports and Studies 

In 2007, Kennedy Jenks (K/J) prepared a study on the potential recycled water market 
within the City of Ventura (K/J, 2007). The K/J (2007) study focused on urban irrigation 
uses. In addition, irrigation of citrus crops was included, assuming a 1:1 dilution with 
potable water to meet water quality requirements for citrus crops. The total demand within 
the city limits (some locations greater than 7 miles from the VWRF) was estimated at 
1.3 mgd. 

K/J also prepared the first phase of a recycled water master plan for the City of Oxnard 
(K/J, 2009). The Oxnard master plan is relevant because the 5-mile radius study area for 
this study includes areas within the City of Oxnard. The master plan indicates that it is 
possible that the City of Oxnard may provide recycled water to the River Ridge Golf Course 
in the future. In addition, the master plan suggests that the use of recycled water from the 
City of Oxnard for groundwater recharge at United Water Conservation District’s facilities is 
also possible, but that additional feasibility analysis needs to be conducted as part of Phase 
2 of the master plan.  

2.0 BACKGROUND 

2.1 Study Area 

San Buenaventura, commonly referred to as Ventura, is located 62 miles northwest of Los 
Angeles, CA. The city is located in Ventura County and encompasses an area of 



 

March 2010 3 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

approximately 21 square miles. Ventura is bordered on the northwest by the Ventura River 
and on the south by the Santa Clara River.  

Ventura is a coastal community with a population of approximately 109,000 people. Land 
use in the City has changed over time, from predominantly agricultural land use to a mix of 
land uses including residential, commercial, agricultural, industrial, and institutional areas. 
Table 1 summarizes the information on land use types and areas in the General Plan 
Boundary provided in the 2005 General Plan. 
 
Table 1 Existing Land Use within City General Plan Boundary 

Recycled Water Market Study-Phase 1 Report 
City of Ventura 

Land Use 
Area 

(Acres) 
Percentage of Total Area 

(%) 

Neighborhood Low 4,629 17 

Neighborhood Medium 1,061 4 

Neighborhood High 303 1 

Commerce 808 3 

Industry 1,401 5 

Public and Institutional 571 2 

Park and Open Space 11,693 42 

Agriculture 6,857 25 

Downtown Specific Plan 307 1 

Harbor District 254 1 

Total 27,884 100 

The study area for this project is a 5 mile radius from the VWRF. Figure 1 presents a map 
of the City of Ventura, and includes the location of the VWRF and the 5 mile radius study 
area. An aerial photo of the study area is included in Appendix A. 

2.2 Water and Wastewater Systems 

The City of Ventura provides water and sewer connections to over 109,000 people in the 
community. Details on the City’s water system are included in the City of Buenaventura 
Water Master Plan - Draft (RBF, 2008). The City is in the process of updating the City of 
Buenaventura Wastewater System Master Plan. 

2.2.1 Water Sources and Facilities 

The City water service area includes all areas within the City limits, unincorporated areas 
within Ventura County, and the Saticoy Country Club area. The system includes treatment 
plants, pump stations, reservoirs and a distribution system. In 2008, the City produced 
approximately 18,400 acre-feet (AF) of potable water for its customers.  



ven110f1-8144.ai

Figure 1
CITY OF VENTURA MAP

SPECIAL STUDIES FOR THE
SANTA CLARA RIVER ESTUARY

CITY OF VENTURA

7,000 0 7,000

Feet ³
LEGEND

VWRF

Railroad

Freeway

Major Road

City Limits

Water

City of Ventura

Ventura
River

Santa Clara River



 

March 2010 5 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

Potable water sources include sub-surface withdrawal from the Ventura River via a shallow 
collection system and groundwater wells, the Oxnard Plain, Santa Paula, and Mound 
groundwater basins, and potable water purchased from the Casitas Municipal Water District 
(CMWD). Water from the Ventura River is treated at the Ventura Avenue Treatment Plant. 
Water from the Oxnard Plain and Santa Paula basins is treated at the Saticoy Conditioning 
Facility, while water from the Mound groundwater basin is treated at the Bailey Conditioning 
Facility. Potable water from the CMWD is delivered to the City via two turnouts. 

In addition, potable demands are offset with the use of recycled water by several 
customers. The existing recycled water system is discussed in Section 3.5. 

2.2.2 

The City provides wastewater collection and treatment services to approximately 98 percent 
of City residences as well as for McGrath State Beach Park and the North Coast 
Communities (Ventura County Service Area 29). The wastewater system consists of the 
collection system, lift stations and a treatment facility.  

Wastewater Facilities 

The Ventura Water Reclamation Facility (VWRF) is a tertiary treatment plant that consists 
of screenings and grit removal, primary sedimentation, flow equalization, activated sludge 
nitrification and partial denitrification, tertiary filters, ammonia addition, and chlorination. In 
addition, solids processing consists of a primary sludge thickener, dissolved air flotation 
(DAF) secondary sludge thickener, anaerobic digestion, and dewatering. The City is 
currently in the process of implementing improvements to their activated sludge system to 
achieve full nitrification and denitrification (to less than 10 mg/l nitrate plus nitrite). Figure 2 
presents a schematic of the existing treatment plant processes. 

Treated wastewater is conveyed to a system of wildlife ponds prior to final discharge to the 
Santa Clara River Estuary. Prior to entering the ponds, a portion of the treated wastewater 
is diverted as recycled water for landscape irrigation by several users. Additional discussion 
on the existing recycled water system and regulations is included in Sections 3.5 and 4.1, 
respectively.  

2.3 Regulatory Setting 

Wastewater discharges are governed by both federal and state requirements. The primary 
laws regulating water quality are the Clean Water Act (CWA) and the California Water 
Code. The primary regulation governing recycled water use is the California Water Code 
Regulations, Title 22 (Title 22).  

Under the CWA, the Environmental Protection Agency (EPA) or a delegated State agency 
regulates the discharge of pollutants into waterways through the issuance of National 
Pollutant Discharge Elimination Systems (NPDES) permits. NPDES permits set limits on 
the amount of pollutants that can be discharged into the waters of the United States. The 



ven110f9-8144.ai

Figure 2
VWRF TREATMENT PROCESS SCHEMATIC

SPECIAL STUDIES FOR THE
SANTA CLARA RIVER ESTUARY

CITY OF VENTURA

Activated
Sludge

Aeration Tanks

Primary
Clarifier 1

Primary Flow
Equalization Basins

Chlorine
Contact

Chamber

Effluent
Transfer
Station

Primary
Clarifier 2

Mixed Media
Filter Station

Activated
Sludge Final

Sedimentation
Tanks

Pond 1:
Bone

Percolation Loss

Pond 2:
Snoopy

Pond 3:
Lucy

Irrigation:
Golf Courses,
Marine Park,
Commercial
Landscaping

Santa Clara River Estuary



 

March 2010 7 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

California Water Code and the Porter-Cologne Act, a provision of the Water Code, require 
the State to adopt water quality policies, plans, and objectives for the protection of the 
State’s waters. The State Water Resources Control Board (SWRCB) and the nine Regional 
Water Quality Control Boards (RWQCBs) meet this requirement by establishing water 
quality criteria in regional Basin Plans, the Inland Surface Waters, Enclosed Bays and 
Estuaries Plan, the Thermal Plan, and the Ocean Plan. The SWRCB and the RWQCBs 
also have regulatory authority along with the California Department of Public Health 
(CDPH) over projects using recycled water. 

Detailed discussions of regulations pertaining to various types of recycled water use are 
included in Sections 4, 5 and 6. 

2.4 Assumptions 

As mentioned previously, a detailed analysis of existing and future water supplies/demands 
and wastewater flows was not conducted as part of this study. Several assumptions 
regarding the water and wastewater systems were made for the purpose of evaluating the 
recycled water market, developing preliminary alternatives, and developing planning level 
costs: 

• The current VWRF influent annual average flow is approximately 9 mgd. A future 
annual average flow of 12 mgd was assumed based on a 25 percent increase from 
the existing flow. Sizing of the recycled water infrastructure and cost estimates were 
based on an annual average flow of 12 mgd. 

• While the City’s potable water sources and treatment facilities may experience some 
changes in the future, it is assumed that these changes will not significantly impact 
the overall VWRF influent salt and chloride concentrations. 

2.5 Existing Recycled Water System 

2.5.1 

The VWRF produces recycled water that has undergone tertiary filtration and disinfection, 
meeting the requirements of Title 22 for unrestricted reuse. This water is pumped into a 
pressurized recycled water system network. Figure 3 shows the alignment of the existing 
recycled water pipeline and the locations of recycled water meters, used to quantify use by 
the recycled water customers.  

Facilities 

The existing recycled water system pipeline network consists of a 12-inch pipeline that 
extends west from the VWRF along Olivas Park Drive and a 4-inch pipeline that extends 
north from the VWRF to the Marina Park. The existing recycled water pump station 
provides pressurized water through these pipelines.  



ven110f2-8144.ai

Figure 3
ALIGNMENT OF EXISTING

RECYCLED WATER SYSTEM NETWORK
SPECIAL STUDIES FOR THE

SANTA CLARA RIVER ESTUARY
CITY OF VENTURA

7,000 0 7,000

Feet ³
LEGEND

VWRF

Existing Recycled
Water Pipeline



 

March 2010 9 
p w : / / C a r o l l o / D o c u m e n t s / C l i e n t \ C A \ V e n t u r a \ 8 1 4 4 A 0 0 \ D e l i v e r a b l e s \ R W _ M a r k e t _ S t u d y _ F i n a l . d o c  

2.5.2 

Recycled water from the VWRF is used for general irrigation of golf courses, parks and 
similar landscape areas. Existing recycled water customers include: 

Current Users and Demands 

• Golf courses - Olivas Links Golf Course and Buenaventura Golf Course  

• Parks - Marina Park 

• Others - Landscape irrigation near Olivas Drive and in the Harbor area. 

Figure 4 presents the total historical monthly average demands from 2006 through 2008. 
The recycled water demand varies seasonally with minimum demands in the winter and 
maximum demands in the summer. Monthly demands range from approximately 14 AF (0.2 
mgd) to 93 AF (1 mgd), with an average demand of 49 AF (0.6 mgd).  

The demands vary significantly across the recycled water customers. Figures 5 through 7 
show the individual monthly demands for each user (note the differences in the y-axis 
scales in these figures). The two golf course customers, Olivas Links Golf Course and the 
Buenaventura Golf Course, account for between 78 percent and 91 percent of the total 
recycled water demand.  

3.0 OVERVIEW OF RECYCLED WATER MARKET 

The recycled water opportunities within a 5-mile radius from the VWRF were evaluated in 
this study. Using GIS layers including land use and planning designations, and City water 
billing records, an initial assessment of the different types of potential recycled water use 
was conducted. The following three types of potential recycled water usage were identified 
in the study area: 

• Urban Uses - These uses include general landscape irrigation of parks, golf courses, 
recreational fields, municipal areas, churches, roadway medians, cemeteries, and 
other landscaped areas. In addition, these uses include commercial entities and 
industries.  

• Agricultural Uses - This use involves spray or drip irrigation of various types of crops 
grown in the region.  

• Groundwater Recharge - This use involves percolation or injection of recycled water 
into underlying groundwater aquifers. This study focused on the potential for 
groundwater recharge at the United Water Conservation District (UWCD) Facilities, 
where the groundwater recharge via spreading ponds (i.e. percolation) is currently 
practiced. While UWCD is located more than 5 miles from the VWRF, this study 
focused on this opportunity because of these existing facilities, an existing source of 
diluent water, and potential available capacity. 



ven110f11-8144.ai

Figure 4
TOTAL MONTHLY AVERAGE

RECYCLED WATER DEMANDS